CYSTIC FIBROSIS

ORAL ANTIBIOTIC TREATMENT DOsSES
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AMOXYCILLIN
Capsules: 250mg and 500mg. 125m g 250m g 500m g
Suspension: 125mg/5ml and TDS TDS TDS
250mg/5ml
AUGMENTIN DUO 0.3ml/kg Smls -
Suspension: 400/57mg/5mi BD BD Not usually used if >12years
AZITHROMYCIN (3 day course) 10mg/kg
Capsules: 250mg. oD
Suspension: 200mg/5ml
CEFALEXIN
Capsules: 250mg and 500mg 125mg 250mg
Suspension: 125mg/5ml and TDS TDS
250mg/5ml
CHLORAMPHENICOL
Capsules: 250mg 2?.%29
CIPROFLOXACIN
Tablets: 100mg, 250mg, 500mg 10mg/kg 250mg
and 750mg. BD BD
Suspension: 250mg/5ml
CLARITHROMYCIN 62.5
Tablets: 250mg mg 125mg
Suspension 125mg/5mls and BD
250mg/5mls BD
CLINDAMYCIN 5-7
Capsules: 150mg mag/kg 75mg
Liquid 75mg/5ml

iquid 75mg/sm g DS
FLUCLOXACILLIN
Capsules: 250mg and 500mg. 125mg 250mg
Syrup: 125mg/5ml and 250mg/5ml TDS TDS

*All antibiotics to be given for 14 days unless stated otherwise.




CYSTIC FIBROSIS

ORAL ANTIBIOTIC PROPHYLACTIC DOsSES
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AUGMENTIN DUO 0.3 ml/kg
Suspension: 400/57mg/5ml oD

AZITHROMYCIN

Capsules: 250mg Mg i
Suspension: 200mg/5ml Three times per week

FLUCLOXACILLIN 62.5mg
Syrup: 125mg/5ml and 250mg/5ml BD




